Parts List

REF NO.| PART NO. DESCRIPTION Q'TY

1 210001 |Spear Frame 1

210002 [Locking Nut M16 4

—

210003 |Main Spear

210004 [Nut M14

210005 [Washer M14

210006 |Lower Spear

210007 (Bolt M14x100

210008 [Nut M22

Ol N|ojlo]|B~R]|WIDN

210009 |[Lock Washer M22

N
(@)

210010 [Lift Pin

NINININ]IPAIDNDN]|D> D>

11 210011 [U-Bolt M16

12 210012 |Pin (Optional)

—

13 210013 [Hair Pin (Optional) 1




